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View of the footings encountered in Trial Pit No 4, looking south (16/11/2010)
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nwrc_mmental St Albans
Associates Herts ALa opG |8 Pilgrim's Lane, Hampstead, NW3 1SL 5
Excavation Method Dimensions Ground Level (mOD) Client Job
Manisl 700 x 500 x 910 Mrs Abiola Number
J10228
Location Dates Engineer Sheet
16/11/2010 Brod Wight Associates 171
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Geotechnical & Ty“eréh:;g:::;;: i i
Environmental e Trial Pit No 5
Associates o
AL4 OPG
Job Numb
Site 8 Pilgrims Lane, Hampstead, London, NW3 1SL el
J10228
Client Mrs Abiola
Sheet
i 3 515
Engineer  Brod Wight Architects

View of the footings encountered in Trial Pit No 5, looking south (16/11/2010)
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BS1377 : Part 7 : Clause 8 : 1990
Quick Undrained Triaxial Test

Borehole Number: BH1 Description:
Sample Number: ue Firm fissured brown CLAY becoming
Depth (m): 3.00 sandy with depth
Single Stage Specimen
Specimen details Single Specimen
Specimen condition: Undisturbed 2 2
Length (mm): 201.9 S5
O W«
Diameter (mm): 102.1 E S
Moisture Content (%): 32 232
Bulk Density (Mg/m®): 1.90 °8
Dry Density (Mg/m?): 1.44
Test details —
Latex membrane thickness (mm): 0.3
Membrane correction (kPa): 1.1
Axial displacement rate (%/min): 2.0
Cell pressure (kPa): 60
Strain at failure (%): 19.8
Maximum Deviator Stress (kPa): 105
Shear Stress Cu (kPa): 53
Mode of failure:
Checked and Project Number:
Approved GEO /16395
Initials: Project Name: GECLABS o
S 8 PIL.GRIMS LANE, HAMPSTEAD, LONDON NW3 1SL
Date: 5011212010 J10228 e

Test Report by GEOLABS Limited

Authorised Signatories: O J R Masters (Qual Mgr) 0) C F Watlace (Tech Mgr) [ G  Corio (Tech Mgr) [X] J Sturges (Tech Mgr) C Simen Burke (Snr Tech) 0 J J M Powell (Tech Dir)

Client: ical &

Limited, Ty

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX

© GEOLABS LIMITED

House, Courses Road, St Albans, Hertfordshire AL4 OPG

(Ref4532.705451) Page 10f1
GEOQLABS®



BS1377 : Part 7 : Clause 8 : 1990
Quick Undrained Triaxial Test
Borehole Number: BH1 Description:
Sample Number: u10 Firm fissured and laminated brown CLAY with some
Depth (m): 5.00 silt and fine sand on fissured surfaces
Single Stage Specimen
Specimen details Single Specimen
Specimen condition: Undisturbed T 2
Length {mm): 202.5 g %
Diameter (mm): 102.4 50
Moisture Content (%): 31 52
Bulk Density (Mg/m?): 1.95 °8
Dry Density (Mg/m®): 1.49
Test details
Latex membrane thickness (mm): 0.3
Membrane correction (kPa): 0.6
Axial displacement rate (%/min): 20
Cell pressure (kPa): 100
Strain at failure (%): 8.9
Maximum Deviator Stress (kPa): 144
Shear Stress Cu (kPa): 72
Mode of failure:
Checked and || Proiect Number:
Approved GEO / 16395
Initials: Project Name: GEOCLABS -
s 8 PILGRIMS LANE, HAMPSTEAD, LONDON NW3 1SL
Date: 20r12/2010 J10228 e

Test Report by GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX

© GEOLABS LIMITED

Authorised Signatories: [1 J R Masters {Qual Mgr) O C F Wallace (Tech Mgr) [ G J Corio {Tech Mgr) [X] J Sturges (Tech Mgr) [1 Simon Burke (Snr Tech) 1 J J M Powel {Tech Dir)

Client: ical &

A i Limited, T House, Courses Road, St Atbans, Hertfordshire AL4 OPG

{Refd532.706632) Page 1of1
GEOLABS®



BS1377 : Part 7 : Clause 8 : 1990
Quick Undrained Triaxial Test
Borehole Number: BH1 Description:
Sample Number: U114 Stiff fissured grey CLAY
Depth (m): 7.50
Single Stage Specimen
Specimen details Single Specimen
Specimen condition: Undisturbed T 2
Length (mm): 202.8 g §
Diameter (mm): 101.3 §O
Moisture Content (%): 29 82
Bulk Density (Mg/m?): 1.97 °g
Dry Density (Mg/m?): 1.52
Test details
Latex membrane thickness (mm): 0.3
Membrane correction (kPa): 0.3
Axial displacement rate (%/min): 2.0
Cell pressure (kPa): 150
Strain at failure (%): 3.2
Maximum Deviator Stress (kPa): 123
Shear Stress Cu (kPa): 62
Mode of failure:
Checked and || Project Number:
Approved GEO / 16395
Initials: Project Name: GEOLABS o
s 8 PILGRIMS LANE, HAMPSTEAD, LONDON NW3 1SL UK
Date: 20/12/2010 J10228 16

TestReportby GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX

® GEOLABS LIMITED

Authorised Signatories: (1 J R Masters (Qual Mgr) 0 C F Wallace (Tech Mgr) 1 G J Corio {Tech Mgr} [X] J Sturges (Tech Mgr) (3 Simon Burke (Snr Tech) [1J J M Powell {Tech Dir)
Cllent: Geotechnical & Environmental Associates Limited, Tyttenhanger House, Courses Road, St Albans, Herlfordshire AL4 OPG

(Ref4532.707546) Page 1of 1
GEOLABS®



BS1377 : Part 7 : Clause 8 : 1990
Quick Undrained Triaxial Test
Borehole Number: BH1 Description:
Sample Number: u18 Firm fissured grey CLAY with rare pyrite nodules
Depth (m): 10.50
Single Stage Specimen
i Specimen details Single Specimen
Specimen condition: Undisturbed T 2
Length (mm): 202.2 g 5
Diameter (mm): 101.5 g0
Moisture Content (%): 28 22
Bulk Density (Mg/m?): 1.98 °g
Dry Density (Mg/m?): 1.55
Test details
Latex membrane thickness (mm): 0.3
Membrane correction (kPa): 0.2
Axial displacement rate (%/min): 2.0
Celi pressure (kPa): 210
Strain at failure (%): 2.0
Maximum Deviator Stress (kPa): 148
Shear Stress Cu (kPa): 74
Mode of failure:
Checked and Project Number: *
Approved GEO / 16395
Initials: Project Name: @ GEOCLABS o
s 8 PILGRIMS LANE, HAMPSTEAD, LONDON NW3 1SL
Date: y0n212010 J10228 s

Test Reportby GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX

© GEOLABS LIMITED

Authorised Signatories: [ J R Masters (Qual Mgr) [0 C £ Wallace (Tech Mgr) 0 G J Corio (Tech Mgr) [X] J Sturges (Tech Mgr) 0 Simon Burke {Snr Tech) ©1JJ M Powell (Tech Dir)
Client: Geotechnical & Environmental Associates Limited, Tyttenhanger House, Courses Road, St Albans, Hertfordshire AL4 OPG

{Ref4532.708588) Page 10f1
GECLABS®



BS1377 : Part 7 : Clause 8 : 1990
Quick Undrained Triaxial Test

Borehole Number: BH1
Sample Number: u22
Depth (m): 13.50

Description:
Stiff fissured grey CLAY

Single Stage Specimen

Specimen details Single Specimen
Specimen condition: Undisturbed o 2
Length (mm): 202.0 : 5
Diameter (mm): 101.6 50
Moisture Content (%): 30 k= 2
Bulk Density (Mg/m?): 1.97 °g
Dry Density (Mg/m?®): 1.52
Test details
Latex membrane thickness (mm): 0.3
Membrane correction (kPa): 0.3
Axial displacement rate (%/min): 2.0
Cell pressure (kPa): 270
Strain at failure (%): 4.0
Maximum Deviator Stress (kPa): 131
Shear Stress Cu (kPa): 65
Mode of failure:
\J
Checked and || Project Number:
Approved GEO / 16395
Initials: Project Name: GEOLABS o
A 8 PILGRIMS LANE, HAMPSTEAD, LONDON NW3 1SL UFTs
Date: 501212010 J10228 oL

Test Report by GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX

© GEOLABS LIMITED

Authorised Signatories: C J R Masters (Qual Mgr) © C F Wallace (Tech Mgr) : G J Corio (Tech Mgr) [X] J Sturges (Tech Mgr) ©) Simon Burke (Snr Tech) £ J J M Powell (Tech Dir)

Client: G ical &

Limited, Ty House, Courses Road, St Albans, Hertfordshire AL4 0PG

(Ref4532.709861) Page 1of 1
GEOLABS®



BS1377 : Part 7 : Clause 8 : 1990
Quick Undrained Triaxial Test

Borehole Number: BHA1 Description:
Sample Number: u26 Stiff fissured grey CLAY with rare pyrite nodules
Depth (m): 16.50
Single Stage Specimen
Specimen details Single Specimen
Specimen condition: Undisturbed T =
Length (mm): 202.0 g §
Diameter {(mm): 101.7 50
Moisture Content (%): 30 22
Bulk Density (Mg/m?): 1.95 °g
Dry Density (Mg/m®): 1.50
Test details
Latex membrane thickness (mm): 0.3
Membrane correction (kPa): 0.6
Axial displacement rate (%/min): 2.0
Cell pressure (kPa): 330
Strain at failure (%): 8.9
Maximum Deviator Stress (kPa): 162
Shear Stress Cu (kPa): 81
Mode of failure:
Checked and || Proiect Number: 3
Approved GEO / 16395
Initials: Project Name: @ GEOCLABSE »
s 8 PILGRIMS LANE, HAMPSTEAD, LONDON NW3 1SL
Date: 201272010 J10228 =

TestReportby GEOLABS Li

imited Bucknalls L.ane, Garston, Watford, Hertfordshire, WD25 9XX

© GEOLABS LIMITED

Authorised Signatories: 1 J R Masters (Qual Mgr} [ C F Wallace (Tech Mgr) O G J Corie (Tech Mgr) [X] J Sturges (Tech Mgr) i Simon Burke (Snr Tech) [ J J M Powell (Tech Dir)

Client: ical & Envi

Limited, Ty House, Courses Road, St Albans, Hertfordshire AlL4 OPG

{Ref4532.710625) Page 10f1
GEOLABS®



Geotechnical &
Environmental

Tyttenhanger House
Coursers Road
St Albans

SPT & Cohesion /

Associates Herts AL4 0PG Depth Graph
Site 8 Pilgrims Lane, Hampstead, London, NW3 1SL Job Number
J10228
Client Mrs Abiola
Sheet
Engineer Brod Wight Associates 1
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Geotechnical & Tyttenhanger House
A" Environmental Coursers'Road Site Plan
Associates St Albans
AL4 OPG
Site 8 Pilgrim's Lane, Hampstead, London, NW3 1SL Job Number
J10228
Client Mrs Abiola
Sheet
Engineer  Brod Wight Architects H
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Geotechnical & Environmental Associates (GEA)
is an engineer-led and client-focused
independent specialist providing a complete
range of geotechnical and contaminated land
investigation, analytical and consultancy services
to the property and construction industries.

We have offices at

Tyttenhanger House
Coursers Road

St Albans

AL4 OPG

tel 01727 824666
mail@gea-ltd.co.uk

and

Church Farm

Gotham Road

Kingston on Soar

Notts

NG11 ODE

tel 01509 674888
midlands@gea-Itd.co.uk

Enquiries can also be made on-line at
www.gea-ltd.co.uk

where information can be found

on all of the services that we offer.

Geotechnical &
Environmental
Associates






